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In public buildings and high traffic areas,the crowd pressure is

extremely immense.The inner walls must be able to stand the

The Problem

* High stress of buildings and their walls, causedth rough
high traffic special load (e.g. hospitals)a ndv andaisim
(e.g. Schools)

« High renovation requirement in public buildings
« Security, robustness, longevity and quality needs
» Special demandosn soundprotection and fire protection

The solution: KINGTEC KT Panel

» Composed of inorganic raw material such as cement, silica
and cellulose fibre

* High scratch resistance, impact resistance Smooth surface

* Autoclaved to create stable properties Simple joint treatment
for tapered board edge

* High bending strength, low water absorption rate

Test Report Certificate

PROPERTIES

Neutral designation

Material class

Surface spread of flame

Building Regulations
Classification

Raw density

Thermal conductivity
Coefficient of expansion
Linear expansion rate
Water Content

Water Absor ption Capacity

Expansion when under water
(100% saturation)

Minimum radius of curvature

Flexural strength
Longitudinal
Transverse
Board sizes

Thicknesses

Edge detail

Tilability

Sound insulation function:

challenges in the corridor of schoals, in the aisles of hospitals or in
sports facilities. For dry construction solutions in these highly frequent-

ed areas CUBM has developed a high performance fibre cement
board which would also take care of water attack: KINGTEC KT Panel

Test Repoet
KINGTEC KT PANEL

Fibre Cement
100% asbestos free

Non-combus tible
Acc. To BS 476: Part 4 1970

Class 1
Acc. To BS 476: Part 7 1997

Class O

Acc. To BS 476: Part 6 1989
Approx. 1200 kg/m3
Approx. 0.6 W/mk

-2.0 X 1 ff 5 m/mk

0.1%

<10

34%

0.11%

1500mm for 6mm thick
CUBM KT Panel

E
12.5 N'mm2
10.5 N/mm2
1220 x 2440 mm

9mm, 12mm
Other thickness upon request

Taper along the long side for
taping & jointing
Max.tile weight 32kg/sq.m

46DB (InDoor)
46DB (OutDoor)

KINGTEC KT Panel is the
idea board for water
resistance, impact-resistance,
abuse resistance in public
buildings such as school or
hospitals, where robustness,
longevity and quality are
particularly important. It is
well qualified for internal and

external environment.
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KINGTEC FIRE /
IMPACT RESISTANT FIBRE CEMENT BOARD
PARTITION SYSTEM
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50X50X0.5

Technical Data:

1-Hour fire rating, integrity & insulation

Accord ing to BS 476: Part22, BS476: Part20 with fire risk from both sides
Overall partition thickness = 68mm

(when 75mm wide stud is used, with 50mm thick 100kg/m3 BNS rockwool) i

@ KINGTEC KT Panel fibre cement board, 9mm thick

@ 50mm x 50mm x 0.5mm C Stud at 610mm centres © 50mm x 0.5mm U channel
@ Nai/able plug at 600mm centres @ Fire resistant mastic
ol 1
@ Dywall screw at 250mm centres @ 50mm thick, 80kg/m3, BNS rockwool
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KINGTEC KT Board
‘WET AREA APPLICATION

The main function of constructions in damp and humid areas is to prevent
water or moisture penetration into internal walls, floors and ceilings. Damp
or humid areas shouldm always be built from materia that can withstand
moisture and water. KINGTEC KT Panel composed of fibre cement is
procegsed_by high pressure. It is stable and water resistant, and has been

' developed f or demanding applications such as the following:
.:l.

Wall e

Bathrooms
Kinghee KI' ponef
Sime! stvd Car washes
Wateravoo! soala Cold stores e Laundries

Hospitals Leisure centres
Eath b

Hotels @ Sports centres

Conjunction between bath tub and wall Kitchens ¢ Swimming pools
Prefabr icated units with
tiled walls

- Kingtec KT panal
Bl shied
Shof ol Sell-tapping screw |
i ideisd Kingtec KT panel
9mm or 12mm thick
Steel stud at 405mm N
centres = s
Wall anti water permeating contruction Tile adhesive || Y
Wall tile
Wall tite
= il Water proof membrane S
— (200mm above lloor level)
Finish floor. Steel stud
lovel — Kinglec KT panel NN
Mastic B
Ready-mix concrele ‘:;ﬁ"ff'* < WS r-

Wall anti water permeating contruction
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KINGTEC KT Board
WALL LINING SYSTEM

KINGTEC KT Panel (9mm or 12mm)

U channel

BNS rockwool

C channel at 610mm centres

Wall Liner should be specified:

* Where a variable stand-off clearance is
required between lining and background

* Where background is poor or damp.

* Where insulation is required within the
wall lining void.

* Where deep service runs are required to
be accommodated within the lining void.

This system utilizes metal channel and bracket components to form a rigid framework for
cement board. Technical recommendation shall be seeked from manufacturer for
nonstandard situation.

'U" Mounting Brackets prov ide a variable stand-off from the background. The lining void
facilitates the introduction of thermal or sound insulation and provides containment for
service runs. 'C' Channel forms the main wall lining stud which has extra wide flanges
promoting strength and greater sealing for vapour resistance and board attachment.

The system is capable of overriding substantial irregularities in the background.




Load-bearing steel stud

C-Form Channel Ceiling

This ceiling system can be designed to
various 3-D modeling with gradual pattern
effects. It is popular for large sized ceiling
over 50m?and spans in excess of 4m and
for deeper ceiling void over 450mm.
C-shaped Channel ceiling should be
considered when the imposed load is
80-100kg. Where strict deflection is
required, the cei ling frame arrangement
shall be checked by qualified structural
engineer.

KINGTEC KT Board
CLINING SYSTEM

KINGTEC KT Panel can combine with different kinds of channel to form
ceilings / bulkheads. These ceilings are simple to install. They are
‘designed for various decoration effect and harsh environments such as
- high temperature, high humidity

Ceiling accessory

Load'bea(fng Ce,‘h‘ng pofe
steel stud ‘

9mm or 12mm KINGTEC KT panel

C-Form ceiling system for large area (over 50 sq.m)

Ceiling pole 96-0 8

F

Level fitting

Lightweight Ceiling

This ceiling system is designed
for simplicity and minimum ceiling
void. It is suitable for small ceiling
less than 50m?and spans less
than 4m.

Lightweight ceiling system for small area (less than 50 sq.m)
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Fixing and fastenings

KINGTEC KT Panel shall be fixed to steel or timber studs by countersunk
cutting head screw.

Because of its strength it is easy to attach different hangers to KINGTEC
KT Panel. Fastenings for heavy attachments should be centered on
internal studwork.

Installation:

KINGTEC KT Panel requires careful installation to ensure that its full potential is realized.
In areas where tiling is required, it is essential to comply with the relevant codes of practice on board dryness and the
secure and rigid bracing of the boards for tiling.

Fix ing procedure:

1 2 3

KINGTEC KT Panel
should be fixed to either
timber or steel studs at 610mm
maximumcen tres. All framing

must be straight, plumb and
true, and must provide firm
support for the boards.

Fix screws or nails,
commencing at the centre of the
board and working towards the
edges.

Cut the boards 5mm shorter
than the floor-to-ceiling height,
and butt them firmly against the
ceiling.

Fix further boards, allowing a
3mm gap betw een boards.
Joints on both sides of the

partition should be on the same

stud to facilitate sealing.

Seal joints with a

silicone sealer.
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Decoration

Painting & Papering:

Any conventional paints can be used. Alkali
resistant primers are not necessary. Water
based paints (with a watered down first
coat) or oil-based paints can be applied to
all products using proprietary primer/ top
coat systems as recommended by paint
manufacturers.

When papering KINGTEC KT Panel, size to
seal against suction and improve slip, then
hang papers or vinyl in the normal way.

Plastering:

If a skim finish is desired, fix textured side
out, apply a sealing coat of universal primer
and allow to dry. Follow with a second coat.
Apply plaster while this coat is wet and
tacky. All times strictly follow plaster/joint-
ing compound manufacturer’s instructions
for applying to fibre cement boards.

Tiling:

Minimum 9mm thick boards should be
used. Supports should be maximum
400mm centres with cross noggins at
transverse board joints. Seal the boards
with RVA Countersunk corrosion resistant
screws should be used to fix boards at
200mm centres. Fix tiles in strict accor
dance with manufacturer’s recommenda-
tions.

KINGTEC KT Board System

Seamless jointing

First layer of jointing
w:‘, 55mm wide

Second layer of
jointing material,
80mm wide

T —
Fibre or paper
tape

=
—

R

Kl

Third layer of jointing
material, 120mm wide
Taper edge jointing
:._.:_‘_ _"___/—-,’

Sell-tapping screw
Metal corner
tape First layer of

jointing material,

80mm wide

i —-}—_ Second layer of
Jjointing material,

120mm wide

Wall corner (outside) surface
jointing

material, 55mm wide

l— First layer of jointing

/

Fibre or paper
lape Second layer of
Jjointing material,

80mm wide

Third layer of
jointing material,
120mm wide

Wall corner (inside) surface
Jjointing
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Decoration

1. Basic knowledge

Sound is the vibration of an object that is felt through the human
auditory organ. Acoustics involves many disciplines such as
natural science, psychology, and art.
The normal hearing frequency range of the human ear is 20 -
20KHz, 500Hz and below is low frequency, 500Hz - 2000Hz is
medium frequency, and 2000Hz is high frequency. The sound level
is used to describe the size of the sound, which is calculated by
adding the sound of each frequency. Generally, the A sound level
is used. The hearing sound level range of the human ear is

1 0-120dB. Below 15dB is an extremely quiet environment, 25-30dB
is a quiet environment, 30-35dB is a quiet environment, and above

N 40-50dB is a noisy environment.

| ""I'i'{

If

’ The sound insulation of a wall is an indicator of the wall's ability to
isolate noise. The larger the value, the better the sound insulation
effect.

/\ \ h [ Li. \ | R ( . Noise damages hearing, affects health, and interferes with work
| w A ﬂl,'-,l -uf'w‘l w and normal life, so it should be controlled.
|

2.Principle of air sound insulation

Drywall adopts double-layer wall or multi-layer composite struc-
ture, leaving a certain air gap between the wall surfaces. Due to
the elastic layer effect of the air layer, the sound insulation of the
total wall can exceed the mass law and meet the requirements of
the design specifications.

Placing sound-absorbing materials in the air layer of the drywall
will further improve the sound insulation of the drywall. Rock wool
and glass wool have good sound absorption performance and can
be used as filling materials in soundproof drywall.

The flexible sealing connection structure of the drywall not only
ensures the elastic layer effect of the air layer, but also effectively
avoids the existence of sound bridges (sound bridges cause sound
reduction).

The drywall uses two boards of different thicknesses or densities to
prevent the two boards from matching at the same time. The
matching valleys of the two panels are staggered, thereby improv-
ing the sound insulation performance of the wall.
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3. Inspection standards

The air sound'insulation of KT partition walls complies with the
"Building Sound Insulation Evaluation Standard"

'( K I N E T E E (GB/T19889.3-2005)
N KT partition wall air sound insulation testing complies with the

"Sound Insulation Measurement of Acoustic Buildings and Building
. Components" (GB/T19889.3-2005)

Airborne sound insulation standards

Calculate sound insulation

Building Type Partition area
Special Level 1 Level2 Level 3
Residential Resident/Resident (partition wall) - =50 z45 z40
Classroom/Classroom - =50 245 240
SCHOOL Ward/ward - =245 =40 235
Sick room/noise room - =50 z50 z45
Operating room/ward - =50 z45 z40
hospital Operating room/noise room - =50 =50 z45
Audiometry Room/Other Rooms - z50
Guest Rooms/Guest Rooms =50 245 240 240
Hotel
Guest Rooms/Corridor (including door) 240 240 =235 =230

<]

95

\

AN

,

System Functions (Outdoor) System Functions (Indoor)

System fire resistance | wall thickness System fire resistance | wall thickness
Features (DB) limit (h) (mm) Features (DB) limit (h) (mm)

46 | 2 | 95 50 | 2 | 95

System Description System Description
Single layer : 10mm Kingtec KT BOARD Single layer : 10mm Kingtec KT BOARD
Metal Stud : 75mm Steel Stud Metal Stud : 75mm Steel Stud
Recommended area : Interior Partition Wall Recommended area : Interior Partition Wall

Restroom Partitio n Wall

Sound insulation prediction

Based on the accumulation of a large number of sound insulation test databases, dry wall sound insulation prediction is carried
out as a design guide. The relationship between the actual sound insulation of the wall on site and the laboratory test value is
complicated by influencing factors (such as the influence of lateral sound transmission, etc.). In the design, when using labora-
tory test data, a margin should be left based on the actual situation.
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No. L0230 Rt

TEST REPORT

. NO. BETC-NH-2006-10

SPECIMEN: KINGTEC KT BOARD (PARTITION)
TESTSPONSOR:  KINGIEC BUILDING MATERIALS INDUSTRIAL GO_,LTD.

TEST CATEGORY: SANPLING
REPORT DATE: JARUARY 12, 2006
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SUMMARY:

Test Sponsor;
Manufactute;
Sampling by:
Specimer;
Trade Mark:
Reference;
Date of Recerving:
Test Item:
According to:
Test Lab:
Test Facility:

Date of Test:

ONCLUSION:

Fage | of 15

Kingiec Building Materials Industrial Co., Ltd.

Kingtec Buildimg Materials Industrial Co. Led.

Yuanzhou Yichum Burcau of Quality and Techmical Supervision
KINGTEC KT Board (Partition)

KINGTEC

2490mm{W) X 1220mm{H) X Stmm(T)

January 4, 2006

Fire Resistance

BS476 Part 20: 1987, BS476 Parl. 22:1987

The fire Lab of BETC, CABR.

Vertical Fire Test Furnace, 7 Type K Thermocouples for fhe
Furnace Temperatore and 5 Type K Thermocouples for the
Upexposed Face, Pressure Sense Head, A G¢mm Disneter Gap
Gange, A 25mm Diameter Gap Gauge, Cotton Pad, A Rove
Thermocouple

Jamuary 6, 2006

KINGTEC KT Board (Partition) has been subjected to a fire resistance test in accordance
with BS 476:Part 22: 1987, clause 5. The specimen satigfied the performance requirements
specificd in the standard for the periods stated below:

Rategrity: No less than Sthminutes
Insnlation:  No Jess than 60minuntes

The test ceased after a period of 61 mimtes.

SIGNATURE:

Reported by: Verified by: Authorized by
A 3

Yu Tong i Shi 5

Engineer, Fire Test Lab Dircctor, Fire Test Lab §

REPORT ISSUED: January 12, 2006

R %Y
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TEST PROCEDURE

1 INTRODUCTION

According to the sponsor requirement, a fire resistance test was uadertaken on KHNGT}'SC
KT Board (Partition) to determine the period of time for which it would satisfy the criterion
of B3476 Part 22: 1987 clause 5 for partition.

2 TEST SPECIMEN CONSTRUCTION

2.1 The specimen erected onto the test frame, The instalfation drawing #5 4s shown in
figure 3. The component of the specimen is Tisted i Annex A,

22 The drawings, fignre 4 to figure 8, and the description Annex A are based upon a
detailed survey of the specimen and the information supplizd by the sponsor.

2.3 The specimen was fixed a couple of days before tosting,

3 TESTMETHOD.AND THE INSTRUMENTS

3.1 The farnace was controlied so that its mean temperamire and the pressure complied
with the Tequirements for clause 3 of BS 476:Part20: 1987,

3.2 Seven thermocouples were suitably positioned away from the specimen 100mm
within the vertical furnace to enable the furnace temperature to be monitored and
controlied,

3.3 A pressure head was positioned at the point 500mm below the furnace roof in order to
measuring the overpressure in the fiurnace. After the first five mimtes of testiog and
for the remainder of the test, the farnace pressure was controfled so that it complied
with the requirements of BS476: Past 20: 1987, Clause 3.2.2. The pressure
differential, relative 10 the laboratory atrosphere was 13 (22) Pa

3.4 Five sorface thermocouples were attached to the unexposed face of specimen. The
positions of all the unexposed face thermocouples are shown in Figure 3. A roving
thermocouple was available to measure the teviperatures on the uncxposed surface
that might appear to be hotter than the temperamures indicated by the fixed
thermoeouples. ‘

3.5 The position measuring the deflection of the specimen is at the point of mid height
and mid width of the specimen.

3.6 Obscrvations were made on the general behavior of the specimen, inchuding the

A 3
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- maximum deflection during the test. The roving thermocouple, cotton pads and the
gap pauges were used, if considered apmiopriate. Any flaming on the unexposed
sutface of the specimen was recorded.

3.7 Photographs for the wnexposed test specimen face were taken prior to test and
— periodically throughout the test. A photograph for the exposed test specimen face was
taken after the test.

. 4 PERFORMANCE CRITERIA

KINGTEC KT Board (Partition) shall be determined with respect 10 integrity and
msulation respectively according to clanse 5.6.1 of BS476 Part 22:1987, clause 10.3 and
ciauge 10.4 of B8476 Part 20:1987. The criteria for failure shall be at follows:

Integrity:

(2) during the test, the cotton pad provisions apply.

. (b) during the test, the Gmm gap gauge provisions apply to any gap other than at siil
level(BS 476 Part 20, clause 10,3.2(b), the ram diameter ZAp gange cam
penctrate a through gap such that the end of the gange projects into the furmace
and the gauge can be moved in the gap for a distance of at least 150mmy.

(c} during the test, the 25mm gap gavge provisions apply to any gap(BS 476 Part 20,
clause 10.3.2(b), the 25mm diameter gap gauge can penctrate a fhrough gap such
that the end of the gauge projects into the furnace);

(d) during the test, the requirernents concerning sustained flaming apply.

Insulation:

- (a) if the mean umexposed face temperature increases by more than 140°C above its
mitial value;

(b) if the temperature recorded af any position o the unexposed face, either by a

fixed thermocouple or by the roving thermoconple subject 1o the following
provisions is in excess of 180'C above the imitial mean uncxposed face
temperatore;

(c) when integrity failares occur,

s 5 TEST RESULTS

5.1 The praph in fignre | shows the mean fornace temperature-time curve of test
speciinen. in relation to the standard curve. Table 1 shows the temperature nise of the
furnace. T addition, it shows the percentage difference between the area under the

standard curve and the arca imder the furnacc curve compared with the percentage
tolerance allowable within the standards.

- 5.2 The ambient air tempetature in the vicinity of the test construction was 4.5°C at the
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start of the test with +2°C variation during the ten.

3.3 The figure 2 shows the mean temperature rise for the unexposed side. Table 2 shows
the temperature rise for the uncxposed of specimen acconding to the thermocouples.

5.4 Table 3 shows observations for the specimen behaviors of the unczposed face during
the test.

5.5 Photographs of the specimen are shown in Plates 1 to 5,

6 EVALUATION

6.1 Integrity — At 60 minntes, the inteprity failure did not occur
6.2 Insulation — At 60 minites, the insulation failure did not occur.

7 CONCLUSIONS

KINGTEC KT Board (Partition) was satisfy the criterion of BS476 Part 22:1987 for the
following period:

Integrity: No less than 60 minutes
Insmlation:  No less than 650 minuates

8 LIMITATION

8.1 The results velate only to the behavior of the specimen of the element of construction
under particuler condition of test They are nol intended fo be sole criteria for
assessing the potential fire performance of the element in use, nor do they reflect the
actual behavior n fires,

8.2 Appendix A of BS 476:Past 20:1987 provides guidance information on the application
of fire resistance tests and the interpretation of test data. The fest result only applies to
the product that i equal or less than the overall size of the specimen and. the trickness
ig the same or greater than the specimen, Meanwhile, the material and the structure s
also the same with the specimen. Application of the results to the product, which the
overall size i larger than the specimen’s, or the component is different, should be
review and propose an appraisal report.

{No text on this page hereinafier)
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9 NOTICE

The specification of fire test methods may be developed or the products quality conirol
may be requested. Therefore, for the test reports over five years old, both the reanutacture
and the users showld consider whether they are applicability or not.

{ N text on s page hereinalter)
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MWM

“' Table 1 Standard and Actua] Furnace Temperatures. Temperature Tolerance

" f,':“m":g m'i BSAT | Percentage
(wivuig) |Temperstares Tam@?-mum T s v’ﬁf;m
(T} ey ‘
- 1 3292 | 1263
2 445 | 4080
3 482.3 3515
4 5239 651.0
5 5564 705.1 el 3.2
6 5831 | &680
_ 7 605 8 637.0
B 023.5 6237
9 6428 | 6192
- 10 6584 | 6201 0 | 49
12 6854 | 6675
14 708.3 GU6.6
16 728.2 716.8
18 © 7457 726.6
20 1 614 7312
- 2 7756 | 7716
24 188.5 784.5
26 | 8005 7809
28 BI15 798.1
30 821.8 807.7 o5 0.1
32 8314 815.0
B 34 840.5 | 8324
36 $49.0 [ .gag7
_ 38 | 887 859.9
40 8647 859.7
42 8720 | 8595
- N 879.0 | 863
46 885.6 879.2
48 £92.0 886.2
----- 50 808.1 900.3
5) 9035 | 8893
54 996 20992
56 915,0 9119
5§ 920.3 9123
60 §25.3 9i4.9

(No text on this page hereinafter)
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Table 2 Individval and Mean Unexposed Temperatures Risc('C) of the Specimen

T Thermocouple No Mean Temp
(min) 04 s 21 168 o i)

- 5 215 8.0 29.4 30,2 32.3 24.3
10 51.9 36.0 515 60.9 61.6 528

i 15 54.9 2.3 54.5 G0.2 58.5 54.0
20 54.8 430 54.1 594 59.3 542
25 582 44.D 61.0 65_5 63.9 585 |

- 10 61.6 50,7 64.5 59.8 66.0 62.6
35 63.2 55.1 67.8 16.9 72.0 67.0

38 64.5 55.4 700 79.8 76.7 69.4
40 66.2 56.8 725 §1.5 79,4 71.4
45 74.1 50,8 0.4 86.8 86.6 76.9
50 75.7 63.0 §4.7 914 3.0 816
55 80,9 66,8 89.0 97.0 103.5 87,6
60 854 70.2 99.5 1074 | 202 9.5

Table 3 Observations for the specitmen behaviors during the test

— Tirne (nin) Ohservatians
0 The test wag gharted,
20 The deflection measired was 38mm

3 The unexposed face was accidented 2nd the deflection measired Was ~Gimn

a8 The crack appeared near the point A, see fionre 3.

- &0 The defiection measured was -1 6mm. The widfh of the crack did ot exceed Gipm,
6l The test coased.

- (Mo text op flris page bereinatier)
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Plate 2 Unexposed Face prior of testing
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Plate 4 Unexposed face after 60 mimees of testing
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Plate 5 Exposed face after the test
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Schedule of components (Refer 1o Fignres 4 to 8. All valoes are nomina] untess stated otharwisc. Al

other details ave as stated by the spongor)
Ttean

L Steel Stod

Material
Size

2. Grouted

Materials and Mixtots

a, Board

Reference
Thickmess

4. Tasulation

Material
Thickniess
Density

5. Stee) Channel

Material
Spre

[ Screw

Amnex A

Description

GMS Ciype
S x 5Cmm x (.5

Gypsuwm - 1088 Get - water =100 : 8 190

EINGTEC KT Board
B,

Mineral Weol
Sthrin
20Ky’

GMS U ype
50tmm x 4G x ¢ 5mm

Self tapping scoew
M35
2i0nmm 250w

(Mo text on fhis page hercinalier)
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CERGL ol
1. This test report shall be invalid without the official seal.

2. Any duplicate of this test report without an original official seal shall be
mvalid.

3. Aay test report without fthe signature titled “Authorized by”, “Verified
by” ahd “Reported by” shall be invalid.

4. Any alteration without the official approval shall be imvalid.

5. Any objection ta thig test report shall be submitted to the izsuer of this
test report within 15 days upon receipt this test report,

6. Generally commnissioned and subcontracted testing is only responsible to

the saroples submitted.

Add: No0.30 Beisanhuan East Road, Beijing 100013, P.R.China
Tel:  (8610)-R4281336

(8610)-84272233 Ext 2235 '
Fax:  (8610)-84288515

E-mail: betc@gina.com




TEST REPORT
Your Ref: Ernail datad 28 Jun 2006 Date 04 Jul 2008
Our Ref H4S063476/2B/LG) Pege: 1of 3

DI: 68653783 Fax: 68621433

- NOTE: Thig repant is issued subject to FSB Comporalian's “Terms and Conditions Governing Tachnical Services”. (Omm'atmn

The tsrms and condiions governing the issug of thig raport ara st oul as sftached within this report.

SUBJECT:

Non-combustibility test on “Kingtec KT Board” Kingtec quartz cetment fibre board
material submitted by Kingtec (Hong Kong) Building Materials Industrial Co., Ltd. on 30

May 2006.

TESTED FOR;

Jinte Constructional Materia) Industrial Limited Company
368 Ping An Road, Yichun City

Jiangxi Province

People’s Republic of China

Attn: Mr 8hi Po D

DATE OF TEST:

28 Jun 2006 and 29 Jun 2006

PURPQSE OF TEST:

To determine whether the materfal is non-combustible when it is exposed to the
conditions. of the test specified in British Standard 476: Part 4- 1970 "Fire Test on
Buiiding Materials and Structures - Non-combustibility Test for Materials”,

The test was conducted at PSP Corporation fire test laboratory located at No. 10 Tuas

Avenue 10, Singapore 639134.
fire propagation for products”.

o dn

LAzt b
b 20N
LAZNUtAZILE
ACCREDIER | A200-0468

RATORY
SAC-SINGLAS  wannnnre

PSB TEST*

The résults teparted hervia have beon performed in scoordance
with the tuboruiary's loimms of scoiedistion undor the Glngapaa
Aegrpclation Coundl - Blngepera Lobarairy Acerestision
Sehpons, Tasls elipkiytl Nk SAC-EINGLAS Aceredicd’ in tis
Report are ot included in the SAC-BINGLAS Asgiectslien
SenEdula for Gl labacsiiy. ¢

WL Panyno il ddinyl

PSE Corporatfon = Testng Goup « 1 Scionce Park Drive Singapare 118221 « Suppor Ling: v65 6885 1333 w Fux: +85 8778 3670 ~ Emaif tnzting{@ipshearp.com « Wabsla: Yo el o -
Cormpary Rogielration No : 193002667R » PSB Corporition is whelly owscd by T0v sDo AG
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DESCRIPTION OF SAMPLES:

36 pieces of sample, said to be “Kingtec KT Board” (1335kg/m®) Kingtec quartz
cement fibre board material, each of nominal size of 40mm x 40mm x 9mm thickness
were raceived. 8 blocks of specimen, each of nominal test size of 40mm X 40mm x
30mm thickness were prepared,

TEST PROCEDURE:

Specimens were exposed to the specified heating conditions (750 = 10°C) in a
fumace conforming to Clause 8 and illustrated in Figure 1, 2 and 3 of the Standard,

The furnace was heated and its temperature stabilized at 760 + 10°C for more than
serted in the fumace, the whole operation
The temperature of the specimens and the
gseparate Chromel/Alumel

10 minutes. One specimen was then in
was performed in less than 5 seconds.
furnace were measured by two

continuously for 20 minutes on the chart of a recorder. The
Specimen was determined by a stop watch. The procedure wa

two other specimens, ane at each time.

thermocouples
flaming time of the
$ repeated twice for

RESULTS:
Specimen 1 | Spacimen 2 | Specimen 3 Requirements
_Description
Time of continyous flarning (sec.) 4] 0 0 =10
Temperaiure rise of furnace (°C) 2 32 13 <50
Temperaiure rise of sample (°C) 0 0 4] =50
GClassification Nor- Mon- None- -
combustibie | combustible | cornbustible

CONCLUSION:

A non-combustibility test for materials in
! 1870 has been performed on the
classification of the sample is non-co

e

accordance with British Standard 476 Part 4
material as described in this report and the
mbustible.

Mah Poh Huat Chan Luig Toa

Assaciate Engineer Preduct Manager
(Fire Safety & Security Products)
Mechanical

Page2 of 3
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PSBlomaration

This Report is issued under the following conditions:

1. Results of the testing}caﬁbration in the form of @ report wilk be issued immediately after the service has been complated or
tarminated.

2. Unless olherise requested, a repont shall contaln only technical results, Anglysis and interpretaiion of the results and
professional opinion and recommendations expraased thersupon, if requirad, shall be clearly indicated and additional fes paid
far, by the Cligni.

3. This report applies to the sample of the speellic produciequipment given at the time of Its lesting/Calibration, The results are not
used o indicate or imply that they are applicahle fo other similar items. In addition, such results must not be used to indicate o
Imply that PSB Corporation approves, ecommands or endorses the manufacivrer, supplier o user of aueh productisquipment,
i that PSB Corporation in any way “quarantess” tha later performance of the product/equipment.

4 The sample/s mentiored in this report isfare submitted/suppiied/imanufactured by the Clisnt, PS8 Corporaiion thersfore assumes
rto responsibility for the accuracy of information on the brand harne, mode! number, orign of manufacture, consigmment or gy
information supplied.

5. Additional eoples of the report are availadie o the Client at an additional fee. No third party ean obtain a copy of this report
through PSE Comoration, unless the Client hias awihorised PS8 Corparalion in writing to do so,

8. PSB Carporation may st its sole discretion add to or amend the condifions of ihe report 2t the time of issue of he feport and such
rgrt and such addifions or amendments shall be bindiing ore the Client.

7. All copyright in the report shalt remain with PSB Corporation snd the Client shall, upon payment of PSE Corporation's fess for
the carrying out of ihe tests/calibrations, be gianted a licsnse to use or publish the report 1o the third parties subfect o the terms
and conditions herein, providad always that PSP Comoration may ai its absoluts discretion be entitied to Impuse such conditions
on the iicense a5 it sees fif.

8. Nothing in this report shall ge interpreted to mean that PGB Corporation hes verified or ascerzined any endorsement o maiks
fram any other testing authority or bodies thet may be found or that sample.

8. This report shall net ¢ reproduced whally or in parts and no reference shall be made by the Glisnt fo PSS Comoralion or to the
report of resulls fumished by PSB Gorporation in any adverfisements or sales promotion.

10, Untess otherwise stated, the tasts ars carried out in PS8 Corporation Pe Lid, No.1 Science Park Drive Singapore 118221,

Jung 2006

Page 3 of 3



TEST REPORT
You Ref, - Date: 02 Feb 2006

Qur Rer; 54506024 3/0KH Pagu: 1 of © CTR
DI GBBS3T83 Fax 68621433

HOTE: This repor is issued subjedt to PSB Comaratinn's "Temns ahd Conditins Goveming Technical Services”. The
ferms and condifions gavarning the lusws of s report are set out as attachad within this report.

SUBJECT:

Large scale surface spread of flame test on "Kingtec KT Board"” Kingtec quartz cement
fibre board material submitted by Jinte Constructional Material Industrial Limited
Company In Yichun City on 19 Dec 2005,

TESTED FOR:

Jinte Constructional Materiat Industrial Limited Company In Yichun City

368 Ping An Road, Yichun City .

Jiangxi Province

Feople’s Republic of China

Atin; Mr Shi Zi De

DATE OF TEST:

23 Dec 2006

PURPOSE OF TEST:

To determine the tendency of the surfiace of a material or a combination of matesials to
support the spread of flame across its surface and to classify the surface acconding to
the test given in British Standard 476 : Part 7 : 1997,

The test was conducted at PSB Cormoration fire test laboratory located at No. 10 Tuas -

Avenue 10, Singapore 639134,

- LADRLEHAA T ieeiils caporiod Bestoln Bt ficcn porkimmed by ccoonses

mﬁ el ko Kabovalony's e of acameation Lnds o Shgapon:

[ Ancrodiation Cownel - Shgpa Litehmy Al

ACCAEDITED  Lago010ts8 Schemey. Teests peaher] Nok SADSINGLAS Atcracia®® Oy i

LUIORATONY g p oy abipr Tiigwml i o ineludd (o D0 BACGLAG Aceoaton
SAC-SINGLAS  LaX00nT6  Soedsotorow Ghaaiory.
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DESCRIPTION OF SAMPLES:

9 piaces of sample, said to be “Kingtec KT Board” Kingtec quartz cement fibre board
material, each of nominal size of 885mm x 270mm x 9mm thickness were recaived.
The bulk density of the sample was found to be about 1335kg/im”.

TEST PROCEDURE:

Prior to test, the specimens were prepared and conditioned in accordance with
paragraphs 5.3 to 5.6 of the standard and secured to a specimen holder as described
in paragraph 6.3.

Six specimens were tested with either face exposed fo the spacified theral radiation
fram the apparalus described in paragraph 6.1 of the standard. The infensity of the
radiated heat incident on the specimen variss with distance from the hotter end, so that
when the specilied calibration panet is mounted in the place fo be occupied by the
specimen, the iradiance of the radiometer is as given in Table 1. The test was
temminated when the fiame front reached the 825mm reference line, or after 10 minutes
has elapsed, whichever is the shorfer,

Table 1 : iradiance Alony Horizantal Reference Line on the Calibration Roard

Distance along reference fine Iradiance KW/

from inside edge of spacimen

halder

mm specilied | min. max.
75 325 20 330
225 1.0 205 25
375 14.5 14.0 15.0
020 10.0 a.5 10.5
67% 1.0 6.5 75

| 825 5.0 45 58

ot e

Page 2 of &
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RESULTS OF TEST:

iman No,

Epread of flame at
first 136 minutes fmm)

Distance (mm)

Start of faming

75
165
180
213
240
265
280
375
435
500
625
00
G675
710
750
785
825
465

Time of magimum
spread of flame
{minuies « seconds)

Distance of maximurm
.Sproad of flame (ram)

Comments

None

ai A

Page 3of 5
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Classification of Surface Spread of Flame

Classication “Gpread of flame af 1.5 min. "~ Final spread of flamo
Limit (i) | Limit for ane specimen n Limijt Limit for ane specimern in
5 sample (mm) (ram) sample (mm)
Class 1 165 165 + 25 165 165 + 25
Ciass 2 215 215+ 25 465 455 + 45
Class 3 265 265 + 25 710 ~ 710 + 75
g SASEA ) Exceeding the limits for class 3
CONCLUSION:

In accordance with the class definitions specified in the Standard, the test resulis
show that the sample tested has a Class One Surface Spread of Flame.

REMARKS:

1. The fest resuits relate only to the behaviour of the test specimens of the product

under the pariicular conditions of test: they are not intended to be the sole criterion
for assessing the potential fire hazard of the product in use.

2. The sample was tested with either face exposed to the heat and backed with
calcium silicate board,

hat

Mah Pch Huat Ch Qi

Associate Engineer Product Manager
(Fire Safety & Security Praducts)
Mechanical

Page 4 of 5
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This Report in Fzsued under the fullowing condltons:

1. Resulls of the lsstingicallbealion in e form of 8 report will be ssuad immediataly after the service has been
ecmpleted or terminated,

2 Unlass otherwise requestod, a raport shall contadn only testmical rosulls. Analysi and interpratation of the
mmummmﬂmmmmmmmendaﬂmmmdﬂmmmnjmqmmmduw
Indiraled and additonal fee peid for, by the Cliznt,

3 Thlsrmnappﬁmbﬂmmp!uofmnspempmduﬁleqﬁmmtgivmatﬂleﬂmeu”ﬁmsﬁlgmﬂlxm
Tha resulls ars not used to indicale o imply that they aie applicable (o othar simdar items, In addition, such
results must not be ussd to dicate or Imply that PS8 Cosporation approves, recommands or emiorses the
manutaciurer, suppliar or user of such productequipment, ar st PSB Casporation in any way “guarasiess”
the [ater performance of the productiequipment,

4, Ths samplefs mentionad in this repoit isla submittesfeupplied/manufachured by the Client. PSB Corporaticn
thevefore gesumas ne responstbilily for the acewacy of inforrmation on the brand name, moded numbey, trigin
of manufacture, consigoment or any infomsation suppliod.

5 Addiional copies of the ropont sre available to the Client at &n addiional fise. No ftdrd party can abitein & éopy
of this mpadt through PSE Corporstion, unlpss e (lient hes alhorised PSB Comarstin in wiiting o do so.

6. FSBGumnmﬁmmayallasuladismﬁmaddtuwamunmnﬂfﬂmsnmempoﬂalmmofissuaof
tha report and such repart and such addifions or anendments shalf be binding o the Clent,

7. Al copyight in the report shall remain with PSB Corporation and the Client shall, upon paymant of PSB
Gorpomﬁon'sfaesfnrmacawhgoutommswmmﬁmhagmmdaHnemammanrpuulahtlmmmn
mmmwmwmummmmmmmwmmc«mmm may at i
absnluﬁadisuetlnnbaanﬂﬂadhhnmsamd:mﬂﬁnmmmaﬁmnsaasnmﬁt

B. Nollinginthismpmtsha!lbamwpreladﬂ:maanﬂntPSBCorpmﬂnnhasveﬂﬁudmeany
endoreemant or marks fram any ather tesling authority or bodies that may be found on that sample,

9. This report shall not be reproduced whuﬂynrhpansmmmfemnmsmummwmctimm P3B
Corporation ar to the ropart ar eesuits fumished by PSB Comotation in any erdvedtisemants or salas promotion.

10. Unless oiherwise staied, thy tasts are camted aut in PSB Carpamtion Pla Lid, No.1 Science Park Diive
Singapare 118221,

May 2005
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TEST REPORT

Your Rel: Email dated 28 Jun 2006 Bate: 04 Jul 2006

Our Ref 543063476/ 1 B/OKMH Page: 10f &

DID; 68653783 Fax: 58621433

NOTE: This report is issued subject 1o PSR Comorations “Tesms and Conditione Goveming Technical Services”, (Qm Dm[mn
The terms and condiions qoverning We issue of this reporl are set out 25 altached wilkin this report.

SUBJECT:
Fire propagation test on “Kingtec KT Board” Kingtec quartz cermnent fibre board material

submitted by Kingtec (Hong Kong) Building Materials Industrial Co., Lid. on 30 May
2008.

TESTED FOR:

Jinte Constructional Material Indusirial Limited Company
368 Ping An Road, Yichun City

Jiangxi Province

FPeople’s Republic of China

Afin: Mr Shi Pa De

DATE OF TEST:

21 Jun 2008

PURPOSE OF TEST:

To determine the Index of Performance of the material when it is exposed fo the
conditions of the test specified in British Standard 476 : Part 6 - 1089 “Method of test
for fire propagation for products”.

The test was conducted at PSB Comporation fire test laboratory located at No. 10 Tuas

Avenue 10, Singapore 539134,

I
) \};_—-’_/ki":,‘, LASHR-IZIZA  The mialdiss soporton bomein have besn gt In sapardancy
it W LAIITHEFF Wil dkn L0y s of ancredlogion e 1 Shigagom
LAZIMANGE  Acudiion Cowndd - Glepapoe Laborstory Accredilition
u ACCRECITEL  {AM02168  Schumo, Teents matd “Nol SAC-SINGLAS Acsmdliod In fris
5 TORY

SN b H'; LABORA] LAZOOI2IEE  Repurt e dot Incldad i the SAC-BINGLAS Accreditafon
PLB TEST® 150 8201 ’jﬁ;\:‘*‘ SAC-S5INGLAS  aatot0zi6  Bohaduo for ourlobaradory,
Your Pasciut Mind R 10640

P38 Gorperation « Testing Group = 1 Scivsce Park Drive Slhgegery 118221 « SupportLina: w35 6835 1333 w Fax: «685 6775 8670 = Emai: tuxtingpsbeor.com + Webglte; waw psheom.cort
Cempany Repisirafion No : 198002887R u PBH Gerporation is wholly owned by TOv SO0 AG
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o) PBCaipciation

DESCRIFTION OF S8AMPLES;

6 pisces of sample, said to be “Kingtec KT Board" (1335kg/m®) Kingtec quartz cement
fibre board material, each of nominal size of 225mm x 226mm x 9mm thickness were
received,

TEST PROCEDURE:

Three specimens were tested with gither face exposed to the specified heating
conditions, in an apparatus conforming to paragraph 5 and ilustrated in Figures 1 fo 3
- of the Standard,

The calibration and test pracedures were as defined in paragraphs 8 and 9
respectively, of the specification. The apparatus was calbrated prior to test and the
actual calibration curve obtained is shown in Figure 1 of this report. '

RESULTS OF TEST:

The mean temperature rise above ambient obtained from three spacimens is also
shown in Figure 1 (ie. with the actual calibration curve). The mean temperature
readings for the material and the calibration curve were obtained at the following
intervals from the start of the test: at 1/2 minute intervals up to 3 minutes, at 1 minute
intervals from 4 to 10 minutes, and at 2 minutes intervals from 12 to 20 minutes.

ol &

Page 2 of §
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G2 PSBorporation

RESULTS OF TEST: (Contd)

From these readings, the index of performance for the material was datermined as
Tollows:

t=3 @s'@g t=10 @5"‘@:\,
§ = % 7 S = I _
t=0.5 10t t=4 10t
t = 20 @5 - ®c
and s3= % _
t=12 10t
S = §1+s5p+s
where 5 = Index of performance for each of the specimens tested and s, sz
and s; are sub-indices
t = Time in minutes from the origin at which readings are taken.
B = Temperature rise in deg. C for the specimen at time, t
B, = Temperature rise in deg. C for the calibration shest at time, t
@s - @c
In computations oniy the positive value of was used.
10t

el cin
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RESULTS QF TEST: (Contd)

) PSBComoration

The following test resuits were obtained for each specimen tested:

Specimen Sub-Indices Index of Performance
Sy Sa 53 s
A 0.3 0.0 0.0 0.3
B 0.1 0.0 0.0 0.1
C 0.2 0.0 0.0 02
CONCILUSION:

The test results obtained for the sample tested are as follows:

index of averall performance, |

(Fire propagation index)

Sub-index, iy
Sub-index, iy

Sub-index, i

REMARKS:

H

0.2

0.2
0.0

0.0

1. The fest results relate only to the behaviour of the test spacimens of the product

conditions of test; they are not intended to be the sole criterion
for assessing the potential fire hazard of the product in use,

2. The sample was tested with gither exposed 1o the heat and backed with calcium

under the particular

silicate hoard.

e

Mah Poh Huat
Associate Engineer

Chan %%ng Toa

Product Manager
(Fire Safety & Security Products)
Mechanical
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PIBarposatior

i Cafibration Curve

...... Mean Specimen Curve
- -
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FIGURE 1! COMPARISON OF MEAN SPECIMEN AND CALIBRATION CLURVES
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This Report is issued under the following condifions:

1. Results of the testing/catibration in the form of a report will be lssued Immediately after the service has baen completad or
tarminated.

2. Unless otherwise requestad, 2 report shall contain only teshnical results, Analysis and interpretation of the resulls and
professional apinion and recurmmendations expressed thereupon, i required, shall be clearly indicated and adkitional fas paid
for, by fhe Client.

3. This seport applies to the sample of the spacific podustiequipment given al the time of its testing/calibration. The resulis are nol
Usag ta indicate or irnply that they are applicable to other similar lems. In addifion, such results must not ba used to indicate or
imply that PSE Corporafion approves, recommends o endorses the manufactutar, supplier or user of such productiequipment,
of thet PSB Corporation i any way “guaranteas the later performance of the productfequipment,

4. The sampée/s mentioned in thls report isfare submitted/suppliedimanufacturad by the Cllant, PSB Corporaiion thersfore assumes
1o responsitility for the accuracy of information on the brand name, mose! number, origin of manutacturs, congignment or any
information supplisd,

5. Addltional coples of the report are avallable fo the Cilent at an additional fee. No third parly cen oblain & copy of this report
thraugh F5E Curparation, unless the Client has euihodsed PSB Gorparation in writing to do so.

8. PSB Gosperation may at its sole discretion add to or amend the conditions of the report at the lime of issua of the separt and sych
raport and such addifions e amendments shall be binding an the Slient,

7. All copyright in the saport shall remain with PSB Corporation and the Client shall, upon payment of PSB Corporation's fees for
the carrying aut of the sstsicalibrations, be granted a license 1o use or publigh the report to the third partiss subject 1o the ierms
and canditions herein, provided always thal PSB Corporation may at its absolute discretion be entitled to Impose such conditions
on the licensa as it sees fil

8. Nothing in this report shall be interpreted to mean that PSB Carporation has verifisd or agcertzined any endorsemant or marks
from any other testing autharity or bodies (hat may be found on that sample.

8. This report shal not ha reproduced wholly or in parts and nc reférence shall be mada by the Client to PSB Corporation or o the
feport or results fumished by PS8 Comoration in any advertissments or sales promotion,

18, Unless otherwise staled, the tests are catrled ouf in PSE Carporation Ple Lid, No.1 Scieree Park Drive Singapora 118221,

June 2006
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